
30                   KSE Racing Products, Inc.                           615-672-5117                           www.kse-racing.com 

 Technical Information 
KSC1030-001 Hex Drive Standard Rotation Power Steering Pump 

ITEM DESCRIPTION ....................................................................................... PART # 
1. PUMP MOUNTING ADAPTER ............................................................... KSC1019 
2. 1/4 20 X 3/4" SHCS MGF. ADPT BOLT (2 REQ) ................................... KSM1003-075 
3. SHAFT & BEARING RETAINING RING ................................................. KSM1026-156 
4. DRIVE SHAFT BEARING RETAINING RING ........................................ KSM1027-066 
5. DRIVE SHAFT BEARING ....................................................................... KSM1039 
6. 3/8" HEX DRIVE SHAFT ......................................................................... KSC1027 
7. WOODRUFF KEY DRIVE ....................................................................... KSM1030-213 
8. SHAFT SEAL (3 REQ) ............................................................................ KSM1037 
9. BEARING SECTION ............................................................................... KSC1028 
10. BEARING SECTION O-RING ................................................................. KSM1020-038 
11.* GEROTOR PUMPING ASSEMBLY ........................................................ KSM1023-500 
12. INLET FITTING #8 ORB #10 JIC ............................................................ KSM1059 
13. #8 O'RING (2 REQ) ................................................................................ KSM1021-908 
14.* DOUBLE ENDED PUMP BODY ............................................................. KSC1017 
15. MOUNTED VALVE MTG O-RING .......................................................... KSM1020-013 
16. RELIEF VALVE CAP #6 ORB ................................................................. KSM1019 
17. #6 O'RING ............................................................................................... KSM1021-906 
18. RELIEF VALVE SPRING ........................................................................ KSC1023 
19. RELIEF VALVE POPPET ....................................................................... KSC1031 
20. MOUNTED VALVE BODY ...................................................................... KSC1025 
21. 1/4 28 X 1" SHCS MOUNTED VALVE BOLT (2 REQ) ........................... KSM1004-100 
22. 1/4 28 X 5/8" SHCS MOUNTED BOLT (2 REQ) .................................... KSM1004-062 
23. 5/16 18 X 2" SHCS MOUNTING BOLT (2 REQ) .................................... KSM1005-200 
24. 5/16 18 X 1 1/4" SHCS ASSY BOLT (2 REQ) ........................................ KSM1005-125 
25. PRESSURE FITTING#8 ORB #6 JIC ..................................................... KSM1017 
26. HOLLOW DOWEL (2 REQ) .................................................................... KSC1033-060 
 
*These items are tolerance matched and are recommended to be purchased as a set.  
 
Pump Rebuild / Seal Kit for SN’s Up To 5266 (Includes #5, #7, #8, #10, #15)…….KSC1038B  
Pump Rebuild / Seal Kit for SN’s 5267 & Up (Includes #5, #7, #8, #10, #15)…..….KSC1039B  

ST
EE

RI
NG

 G
EA

RS
TA

ND
EM

 P
U

M
PS

FU
EL

 P
U

M
PS

PO
W

ER
 S

TE
ER

IN
G

PU
M

PS
AC

CE
SS

OR
IE

S
&

 F
LU

ID
S

W
AT

ER
 P

U
M

PS
FR

ON
T 

CO
VE

RS
SE

RV
IC

E
TE

CH
NI

CA
L 

IN
FO


